ER=0

THE CERTIFICATE WILL BE PROSECUTED FOR FORGING AN OFF|CIAL DOCUMENT
(ACCORDING TO THE PROVISIONS OF THE CRIMINAL CODE 231)

- THE USE OF THE MATERIAL OUTSIDE THE SPECIFICATIONS INDICATED ON THIS CERTIFICATE MAY CAUSE SAFETY
AND/OR MONETARY PROBLEMS. FURTHERMORE, ANY ORGANIZATION OR PERSON(S) WHO DELIBERATELY MODIFIES
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ZoMHSE HeMu s
CERTIFICATE NO.: E201103-0030-000484(5006417) I NSPECT | ON CERT | F I CATE L/C No. (P/0 No.) : P01103085067
H & 9 >~ = -2 7t :
COMMOD I TY E.R.W STEEL PIPE seAH ESAH Steel C°|'P- CUSTOMER PLESA
A E A (F)AMl oF M| T 2 A
SPECIFICATION APl 5LB PSL1/ASTM A53B(2007) HEAD OFFICE ; BONGNAE-DONG 1GA, JUNG-GU, SEOUL, KOREA SHIPPER DUFERCO SA
POHANG PLANT ; 14-1, JANGHEUNG-DONG, NAM-GU, POHANG
c}
HEAT. 1. %YPE = 2 x5 2 % ZF QUANTITY o a
: NO. ORDER SIZE 2 F &= 2 o] ZF(M/T) REMARK
NO. | (BATCH NO.) |4 pcs’ TOTAL LENGTH WE | GHT
1 (S,SKQZZ(ﬂT(?SO) BBE 24" X0.375 * X 6.120 M 17 104.040 M 14.636 | CONFIRM TO NACE NORM MRO175 (LAST EDITION)
] «ERW: CHEMICAL COMPOSITION, HEAT TREATMENT AND HARDNESS ONLY
2 [(sieimsn)| BeE 2 " X0.50"  X6.120M 2 171.360 32,055 | *DSAW: CHEMICAL COMPOSITION AND HARDNESS ONLY
3 [(s a0y | BeEE 24" X0.375 "  X6.120 M 8 48.960 M 6.888
4 (Sf'ﬁzz“ﬂ%%) BBE 24 " X 0.375 " X 6.120 M 11 67.320 M 9.471
TNPACT
wvorosTATIC [ N [vDlFls]clrulBlolclFlrlrF] ziNc coaTing TENSILE TEST
test ||l e EAlEfR[RIL]L]EL TEST CHEMICAL COMPOS I TION(X) (Gage Length : 50mm) 5T il ear
AR B EH R
HEAT NO 10 sec| R | T R I ) . . . D | TENSILE | YIELD | E.L |ENE-[SHEAR| TEST | MENT
T{AN]T]|K DEf 1| T|H|T|6|RT|WEIGHT OF c{si| m [P |s [culnilcrimo| v Ino|Ti| cea
NO. | (BATCH NO.) £ LS|E 3 UTIN N[ E|SE|2INc corr % g £ 1 | STRENGTH | STRENGTH RGY [AREA
psi | Ululao]i Sl | c.S[ALk| | 2 3 [2f2l2]2]3]s]3] Jc2 % HRC | gy
— NN ol N . .
Tl § N |oruss| +3 G w4 | +5 | 6 7 «g |+g| Psi PSi |10 Lioute] % “11
HES 30 MAX | 26 120 | 30 ] 30 [40]20]40]15]80 22
SPEC MIN 60200 | 35500
1| sa20519 670 |GlG| G |G G H [17] 1| 77 |10] 4 30
(S1KZ011060) p.{16) 1] 78 |12] 3 || 2] 2|mw|1{m®|R| |30|T| e8s00 | 51480 | 30 5| @
P 18] 1| 76 {12] 3 || 2] 2 || 1 {R|TR] |31{w| 73820
2 | sq24s63 80 |6fla| 6 |a 6 Hl17]1]8 |o]a 30
(S1L1212120) p 16| 1] 80 |11]alm|ml2|mw|1]2]2] |30]T| 65410 | 4520 | 44 5| @
p 18R 81 | 7| 3 [w|R|2|®|1]2|2] |32fw| 70050
3| sqo4ss6 670 |Gcl6| 6|6 G Hl17]1] 8 |8]4 30
(51L1222180) pliel 1] e |7]al1]2]|mimlml2|m®l |30|71| 68310 | 47860 | 3o 6| @
p 18| R] 80 [10] 2 | 1| 2|m|m|R|2|®R| l32|{w| 76140
4| 5024556 670 |ala]| 6|6 6 Hl17]1]80|8]a4 30
(SIL1241010) P 16| 1| 80 | 8|6 |wR|m|m{w|1|mRI2] |20]7| 69610 | 47130 | 30 6| &
p |16f 2| 8 | 7|3 |wRiR|TRITR|1 |Rl2| |30]w] 74400
~ ? *+1-BBE:Black Beveled End(30 *)
Nopo«1 =110 1 b «2-UtWeld Seam Ultrasonic Test
‘T) g;‘}ef To | E| «6-H:Heat(Ladle) Analysis, P:Product Analysis *7-2:X100, 3:X1000 +8-C2:C+Mn/6+(Cr+Mo+V) /5+(Ni+Cu)/15
£ ers g *0-T:Base Metal Transverse, W:Weld Part Transverse *10-E.L:Elongation *11-S.N:Seam Normalizing *G:GOOD *Tr:Trace
TWE FEREBY CERTIEY THAT THE MATERIAL FEREIN HAS BEEN WADE AND TESTED TN ACCORDANCE WITH ABOVE
Surveyor SPECIFICATION AND THE RESULTS OF ALL TEST ARE ACCEPTABLE Manager of Q.M Dept.
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EX kA HekAM e S
CERTIFICATE NO.: E201103-0030-000484(5006417) | NSPECT ION CERTIFICATE L/C No. (P/0 No.) : P01103085067
M OE Y = F 2 7t
COMMOD I TY E.R.W STEEL PIPE SeAH ieAH Steel co"P- CUSTOMER PLESA
AE A (F)M ot M T F @A
SPECIFICATION AP| 5LB PSL1/ASTM A53B(2007) HEAD OFFICE -; BONGNAE-DONG 1GA, JUNG-GU, SEOUL, KOREA SHIPPER DUFERCO SA
POHANG PLANT ; 14-1, JANGHEUNG-DONG, NAM-GU, POHANG
2 et e s o~ %
HEAT NO. | TYPE 2 2 %1 % & 2 QUANTITY u o
NO. | (BATCH NO. ORDER SIZE 2 % & 4 o| (W) REMARK
0. (BATCH NO.) | g PCs TOTAL LENGTH WE | GHT
5 (s.'f‘;%}SSgo, BBE 20 " X 0.500 * X 6.120 M 19 116.280 M 18.037 | CONFIRM TO NACE NORM MR0175 (LAST EDITION)
+ERW: CHEMICAL COMPOSITION, HEAT TREATMENT AND HARDNESS ONLY
6 [(sitoeeso10)| BeE 20 " X0.50" X 6.120 M 23 140.760 M 21 835 | *DSAW: CHEMICAL COMPOSITION AND HARDNESS ONLY
7 |(siomeie)|  BBE 20 " X 0.500 " X 6.120 M 24 146.880 M 22.784
8 [(siilaanoy| BeE 20" X 0.375 " X 6.120 M 55 336.600 M 39.309
TWPACT
HYDRoSTATIC | N |vD|F|s|clrm|B|olc|F]F|RF]| zINcCOATING TENSILE TEST
st [ lirfu afdlealelrR{R[L]L]EL TEST CHEMICAL COMPOSITION(%) (Gage Length : 50m) " liseo- enr
DISMIA|O|MISGIN[T]JUJAFA|VA
HEAT N 10see B {7 1UELTTELREDNI O[5S {5 N ET [weranr o | 2 [ 2] o[ tensice [ vier | €L [ene-uean| TEST | M
- c|Isi| mn|P|s [culnilcr|mo] v INo|Ti] |cEQ :
NO. | (BATCH NO.) £ Ls|E § UTIN N[E|sE ZINC C&AGT ZE;' %I' 5 | | STRENGTH | STRENGTH RGY [AREA
psi [ Ufu sl 3 s ! c.sfak| | 2 3 |2]2f2]2]3]3l3] Jc2 % HRe [ gy
— 0 — ) )
Tl G N Jeauss] «3 G x4 | %5 | +6 *7 «g |«g| PSi PSi [+10 Woute] % *11
HES 30 MAX | 26] | 120 | 3030 [40]4o0]0]15]80 2
SPEC MIN 60200 | 35500
5| M08166 070 |[6|6G| 6 |6 G H |18] 2] 81 |20] 2 32
(S1L2012090) P (17| 3| & |19 1 [1{1]1|m|{1|{m|1]| [s1|T| 70340 | s2030 | 37 6 6
P 18] 2| 81 |21 3 |1}1]1|TR{1|TR]1 32|W 75560
6 | Mos166 1070 |6l6]| 6|6 6 H 18] 2| 81 |20] 2 32
(S1L2061010) P |17 1| 80 |19 3 |2f1]|2|m|1|m{1]| |s1|T| 71640 | 51480 | 35 71 6
P {17 3|80 |19]|3|2|1]|2|m|1|m|1] [31|{w] 77010
7 | sB9s838 1070 |6la] 6|6 6 W[z 1| 77 |12] 5 30
(S1L2061020) P {16 76 |11] 3 |1 |m|mfm|[1]2]2] [20|7| 69180 | 45070 | 38 6l 6
P |16|TR]| 76 |12]| 7 | 1|{m|m|m®|1|2]|2] [20]{w]| 70340
8 | s023029 8o |G|e|6e|e 6 Ho{17] 1] 76 |10] 4 30
(S11.2091020) P [16]TR| 75 | 9 | 2 || 1|1 |m|m|m|1]| [20]T| est60 | 49310 | 38 6| G
P {161 77 19| s |m|1]1|m|mjm|1]| [20]w]| 74110
_ 9| ~1-BBE:Black Beveled End(30 )
Nob o =1 L] «2-UiWeld Seam Ultrasonic Test
$ g‘f:f' To | E| +6-H:Heat(Ladle) Analysis, P:Product Analysis *7-2:X100, 3:X1000 +8-C2:C+Mn/6+(Cr+Mo+V) /5+(Ni+Cu) /15
E ers g *9-T:Base Metal Transverse, W:Weld Part Transverse *10-E.L:Elongation *11-S.N:Seam Normalizing *G:GOOD *Tr:Trace
) ~WE TEREBY CERTITY TIAT THE WATCRIAL FERETN TAS BEEN WADE AND TESTED IN ACCORDWCE WITH ABOVE
Surveyor : SPECIFICATION AND THE RESULTS OF ALL TEST ARE ACCEPTABLE. Manager of Q.M Dept.

- THE USE OF THE MATERIAL OUTSIDE THE SPECIFICATIONS INDICATED ON THIS CERTIFICATE MAY CAUSE SAFETY

AND/OR MONETARY PROBLEMS. FURTHERMORE, ANY ORGANIZATION OR PERSON(S) WHO DELIBERATELY MODIFIES
THE CERTIFICATE WILL BE PROSECUTED FOR FORGING AN OFF |CIAL DOCUMENT
(ACCORDING TO THE PROVISIONS OF THE CRIMINAL CODE 231)
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SUMHS At MHS
CERTIFICATE NO.: E201103-0030-000484(5006417) l NSPECT | ON CERT l F | CATE L/C No. (P/0 No.) : P01103085067
H & 9 > F 2 7t
COMMOD I TY E.R.W STEEL PIPE seAH SeAH Steel CorP- CUSTOMER PLESA
TE ()Ml OF X 7 TR
SPECIFICATION AP 5LB PSL1/ASTM A53B(2007) HEAD OFFICE ; BONGNAE-DONG 1GA, JUNG-GU, SEOUL, KOREA SHIPPER DUFERCO SA
POHANG PLANT ; 14-1, JANGHEUNG-DONG, NAM-GU, POHANG
ct _ o
HEAT NO. %pg z 2 x5 % £ 2 QUANTITY | 2
NO. | (BATCH NO.) [, ORDER SIZE 2 = Z o] Z2HM/T) REMARK
PCS TOTAL LENGTH WE | GHT
9 (55&839716&0) BBE 20 " X 0.375 X 6.120 M 38 232.560 M 27 158 | CONFIRM TO NACE NORM MRO175 (LAST EDITION)
1 «ERW: CHEMICAL COMPOSITION, HEAT TREATMENT AND HARDNESS ONLY
10 (S|L207921%50) BBE 20" X 0.375 " X 6.120 M 25 153.000 M 17.867 | *DSAW: CHEMICAL COMPOSITION AND HARDNESS ONLY
11 (SISLQ20390120260) BBE 20 " X 0.375 " X 6.120 M 33 201.960 M 23.585
12 (S,SPZQJQOO%) BBE 20 " X 0.375 " X 6.120 M 23 140.760 M 16.438
TMPACT
HyoroSTATIC [ NJvD]F]ls|clirm|Bln]c]Fle|rRF] ziNc coaTING TENSILE TEST
TEST cfrrjoluSleEnfElR]RIL]L|EL TEST GHEMICAL  CONPOSITION(¥) (6age Length : 50m) 5" Liavo-! vear
o sulufa|eiseln)I|0alalus
HEAT NO 10 sec| R | 7 R ragl B> B)) : . . D| TENSILE | YIELD | E.L |ENE-|SHEAR| TEST | MENT
TIAN]T|K DEf 1| TIH|1]|G|RT|WEIGHT OF = c|si| mn P |s Jcu[nifcrmo| v INo|Ti] |cEa '
NO. | (BATCH NO.) E L? ﬁ g l“ 2 2 E Eﬁ ZINC CI%GT & % g 'IR STRENGTH | STRENGTH RGY [AREA
psi | U soll ¥ s i C.S[ALK| & 2 3 [2[2[2]2[3]3]3] [c2 % T
| | ! ' .
Tl g N Joauss] 3 G w4 | +5 | +6 7 «g |+g| Psi psi fu10 Lioutd % 11
HES 30 WAX | 26 120 | 30 [ 30 [40]40]40]15[80 22
SPEC MIN 60200 | 35500
9 | sp81765 800 |G|G| 6 |6 G H[w6l2]s87]o]4 31
($1L2091040) P lisy2]8 |olal1|m|l2]|m|m|l1|mr] |30|T| es550 | 44520 | 42 6| G
P 17138 |8]6|1|mlz|mlm®l1]mR|l |32|lw] 72220
10 | sB87201 g0 |Gc|6] 6 |a G H{17] 3] 74 |20] 5 29
($11.2091050) P lie]a] 75 |19]5]2l2f1|m|l1|2]2] |20|T1| 66280 | 43650 | 42 6| 6
pl17]a] 75 |18l 3 ]2l2|1|m|1|2]2] |30|w| 78320
11 | 023022 goo |Gale] 6|6 6 H|17) 2] 76 |11] 4 30
(S1L.2091060) P l16]2] 75 |12] 3 |2|2|m|m[2|1]1 29| 1] 69760 | 48000 | 40 5| 6
P l1ela]| 77 ]9o]2]|2|2|m|mlaf1]1 3t{w| 75420
12 | sB91500 80 |G6l6] 6|6 G Hl18]1] 76 |15]8 31
(S1L2091070) P |17]) 2| 77 |14] 8 |TR|TR{TR|TR| 2| 1] 2] |30|T| 68890 | 49740 | 40 5| 6
P |19] 2] 75 |16] 8 |TR[TR|TR|TR| 2| 1]2]| [32|w] 76430
_ ? +1-BBE :Black Beveled End(30 ")
N 1 11 L ol «2-UiWeld Seam Ultrasonic Test
‘T) g‘:r'ff To | E | «6-H:Heat(Ladle) Analysis, P:Product Analysis *7-2:X100, 3:X1000 8-C2:C+Mn/6+(Cr+Mo+V)/5+(Ni+Cu)/15
E ers g *9-T:Base Metal Transverse, W:Weld Part Transverse *10-E.L:Elongation *11-S.N:Seam Normalizing *G:GOOD +Tr:Trace
~WE_HEREBY CERTIFY THAT THE MATERIAL HEREIN HAS BEEN MADE AND TESTED TN ACCORDANCE WITH ABOVE
Surveyor SPECIFICATION AND THE RESULTS OF ALL TEST ARE ACCEPTABL Manager of Q.M Dept.

+ THE USE OF THE MATERIAL OUTSIDE THE SPECIFICATIONS INDICATED ON THIS CERTIFICATE MAY CAUSE SAFETY
AND/OR MONETARY PROBLEMS. FURTHERMORE, ANY ORGANIZATION OR PERSON(S) WHO DELIBERATELY MODIFIES
THE CERTIFICATE WILL BE PROSECUTED FOR FORGING AN OFF|CIAL DOCUMENT
(ACCORDING TO THE PROVISIONS OF THE CRIMINAL CODE 231)
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ByMeD AN E =
CERTIFICATE NO.: E201103-0030-000484(5006417) | NSPECT l ON CERT I F I CATE L/C No. (P/0 No.) : P01103085067
H ZE 9 = &= 2 7t
COMMODITY E.R.W STEEL PIPE seA" SeAH Stee' COTP- CUSTOMER PLESA
ik ()Ml Of X & * & A
SPECIFICATION AP|-5LB PSL1/ASTM A53B(2007) HEAD OFFICE ; BONGNAE-DONG 1GA, JUNG-GU, SEOUL, KOREA SHIPPER DUFERCO SA
POHANG PLANT ; 14-1, JANGHEUNG-DONG, NAM-GU, POMANG
HEAT NO. ‘%p? = =2 x5 % % ZF QUANTITY | 2
No. | (BATCH No. ORDER SIZE 2 % £ 2 o Z2H(M/T) REMARK
( s pcs’ TOTAL LENGTH WE | GHT
13 (S|S|_Bg%594261060) BBE 20 " X 0.250 X 6.120 M 36 220.320 M 17.441 | CONFIRM TO NACE NORM MR0175 (LAST EDITION)
: *ERW: CHEMICAL COMPOSITION, HEAT TREATMENT AND HARDNESS ONLY
14 | s,%%%‘ﬁ%%) BBE 20" X 0.250 " X-6.120 M 164 1,003.680 M 79.451 | *DSAW:- CHEMICAL COMPOSITION AND HARDNESS ONLY
wvorosTATIC [ N [vo|F[sfc]rufefo]c|r|F|rF] zinc coatine CHEMICAL CONPOSITION(S) TENSILE TEST IWPACT
TEST 111 JL|HJOJEAJE|R|RJL}IL]JEL TEST (Gage Length : 50mm) (0 HARD-| HEAT
I HHHRI RN e
HEAT NO 10 sec| R | 7 R T8 ) . . . D| TENSILE | YIELD | E.L |ENE-|SHEAR| TEST | MENT
TIAN|T|K DEf Tl T{H|1]|G|RT|WEIGHT OF ¢ |si| mn|P |s [culNi]crImo| v {No]Ti| |cEa :
NO (BATCH NO) g L ? ﬁ E R ':' g 2 E E ﬁ Z|NC CIO,\lAGT :5: % E |I} STRENGTH STRENGTH RGY AREA
psi [VU]U]ao]i S1Cs \ c.SfAkf & 2 3 [2]2]2]2]3]3]3] [c2 % HRe | gy
— N|N ol M N ) .
T G N Joauss| 3 G 4|45 | +6 7 «g [«g| Psi psi |10 Loute % 11
HES 30 MAX | 26 120 [ 30 | 30 [40]40]40[15]80 22
SPEC MIN 60200 | 35500
13 | SB95460 540 |G|Ga| 6 |6 G H [15] 2] 64 [13] 7 26
(S112092160) P 14 1] 65 [15] 7 | 1|R|TR|TR| 1 |Rl 2| {25|T| 67580 | 46840 | 38 5| 6
P 14| 3| 63 |14 5 | 1|R|RIR| 1 |{R] 2| [25}w]| 73670
14 | SB95460 590 |6|6] 6|6 G Hl1s] 2] 64 |13] 7 26
(S1L2101010) P 14] 1] 65 [11] 6 |2|2|wR|mR|R[1|R| [25|7T| 68310 | 48150 | 38 6| @
P l1a] 1] 64 |13f 7 | 2| 2|m|m|m®|1{mR] [25|w] 71060
~ 9 *1-BBE :Black Beveled End(30 )
NP1 11 ] Bl w2-UWeld Seam Ultrasonic Test
? gi’;e’ To | E| «6-H:Heat(Ladle) Analysis, P:Product Analysis *7-2:X100, 3:X1000 *8-C2:C+Mn/6+(Cr+Mo+V)/5+(Ni+Cu) /15
£ ers g *9-T:Base Metal Transverse, W:Weld Part Transverse *10-E.L:Elongation *11-S.N:Seam Normalizing *G:GOOD =*Tr:Trace
: “WE_HEREBY CERTIFY THAT THE MATERIAL HEREIN HAS BEEN MADE AND TESTED IN ACCORDANCE WITH ABOVE
Surveyor : SPECIFICATION AND THE RESULTS OF ALL TEST ARE ACCEPTABLE Manager of Q.M Dept. NA

* THE USE OF THE MATERIAL OUTSIDE THE SPECIFICATIONS INDICATED ON THIS CERTIFICATE MAY CAUSE SAFETY
AND/OR MONETARY PROBLEMS. FURTHERMORE, ANY ORGANIZATION OR PERSON(S) WHO DELIBERATELY MODIFIES
THE CERTIFICATE WILL BE PROSECUTED FOR FORGING AN OFF[CIAL DOCUMENT
(ACCORDING TO THE PROVISIONS OF THE CRIMINAL CODE 231)

N T Paf S




